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1. VERIFICATION OF CONFORMITY

Applicant CC&C Technologies, Inc.

Address 8F, No0.150, Jian Yi Rd, Zhonghe District, New Taipei City, 235, Taiwan
Manufacturer CC&C Technologies, Inc.

Address 8F, N0.150, Jian Yi Rd, Zhonghe District, New Taipei City, 235, Taiwan

Factory Kunshan CC&C Technologies, Co., Ltd

Address No.9 building, 3rd Main Street, Kunshan Free Trade Zone, Jiangsu Province, P.

R. China

Product Designation

ac2x2+BT5.0 USB2.0 module

Brand Name

CC&C

Test Model

CM-8822CU

Date of test

May 28, 2019 to Jun. 12, 2019

Deviation None
Condition of Test Sample |Normal
Test Result Pass

Report Template

AGCRT-US-BGN/RF

We hereby certify that:

The above equipment was tested by Attestation of Global Compliance (Shenzhen) Co., Ltd. The test data,
data evaluation, test procedures, and equipment configurations shown in this report were made in accordance
with the procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as
described in this report is in compliance with radiated emission limits of FCC Rules Part 15.247.

Tested By 'Dra/l/eﬂ/a
Draven Li(Li Ming Liang) Jun. 11, 2019
Reviewed By M %m‘j/

Approved By

Max Zhang(Zhang Yi)

Fwﬂ'rb LQ—:\

Forrest Lei(Lei Yonggang)
Authorized Officer

Jun. 11, 2019

Jun. 11, 2019
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2. GENERAL INFORMATION

2.1. PRODUCT DESCRIPTION

The EUT is designed as “ac2x2+BT5.0 USB2.0 module”. It is designed by way of utilizing the DSSS and
OFDM technology to achieve the system operation.

A major technical description of EUT is described as following

Operation Frequency

2.412 GHz~2.462GHz

Output Power

IEEE 802.11b:17.36dBm; IEEE 802.119:15.94dBm;
IEEE 802.11n(20):16.67dBm; IEEE 802.11n(40):16.42dBm

Modulation DSSS(DBPSK/DQPSK/CCK);OFDM(BPSK/QPSK/16-QAM/64-QAM)
Number of channels 11

Hardware Version 0A

Software Version V1.0

Antenna Designation

Dipole Antenna

Number of transmit chain

2(802.11b/g/n20/n40 all used two antennas,but 802.11b/g support SISO and
802.11n20/n40 support MIMO)

. ANT1:-0.08dBi
Antenna Gain .
ANT2:-0.46dBi

Power Supply DC 3.3V

2.2. TABLE OF CARRIER FREQUENCYS

Frequency Band

Channel Number Frequency

2412 MHZ

2417 MHZ

2422 MHZ

2427 MHZ

2432 MHZ

2400~2483.5MHZ

2437 MHZ

2442 MHZ

2447 MHZ

O ([0 (N[ || W DN |

2452 MHZ

=
o

2457 MHZ

11 2462 MHZ

Note: For 20MHZ bandwidth sy
Channel 3 to Channel 9

stem use Channel 1 to Channel 11, For 40MHZ bandwidth system use
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2.3. IEEE 802.11N MODULATION SCHEME
Data
MCS NCBPS NDBPS rate(Mbps)
Index Nss | Modulation R NBPSC 800nsGlI
20MHz | 40MHz | 20MHz | 40MHz | 20MHz | 40MHz
0 1 BPSK 1/2 1 52 108 26 54 6.5 135
1 1 QPSK 1/2 2 104 216 52 108 13.0 27.0
2 1 QPSK 3/4 2 104 216 78 162 19.5 40.5
3 1 16-QAM 1/2 4 208 432 104 216 26.0 54.0
4 1 16-QAM 3/4 4 208 432 156 324 39.0 81.0
5 1 64-QAM 2/3 6 312 648 208 432 52.0 108.0
6 1 64-QAM 3/4 6 312 648 234 489 58.5 1215
7 1 64-QAM 5/6 6 312 648 260 540 65.0 135.0
Symbol Explanation
NSS Number of spatial streams
R Code rate
NBPSC Number of coded bits per single carrier
NCBPS Number of coded bits per symbol
NDBPS Number of data bits per symbol
Gl Guard interval

2.4. RELATED SUBMITTAL(S) / GRANT (S)
This submittal(s) (test report) is intended for FCC ID: PANCM8822CU filing to comply with the FCC Part 15

requirements.

2.5. TEST METHODOLOGY
Both conducted and radiated testing was performed according to the procedures in ANSI C63.10 (2013).

Radiated testing was performed at an antenna to EUT distance 3 meters.

2.6. SPECIAL ACCESSORIES

Refer to section 5.2.

2.7. EQUIPMENT MODIFICATIONS
Not available for this EUT intended for grant.
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3. MEASUREMENT UNCERTAINTY

The uncertainty is calculated using the methods suggested in the “Guide to the Expression of Uncertainty in
measurement” (GUM) published by CISPR and ANSI.

- Uncertainty of Conducted Emission, Uc = £3.2 dB

- Uncertainty of Radiated Emission below 1GHz, Uc = £3.9 dB

- Uncertainty of Radiated Emission above 1GHz, Uc = +4.8 dB
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NO. TEST MODE DESCRIPTION
1 Low channel TX
2 Middle channel TX
3 High channel TX
4 Normal operating
Note:

Transmit by 802.11b with Date rate (1/2/5.5/11)

Transmit by 802.11g with Date rate (6/9/12/18/24/36/48/54)

Transmit by 802.11n (20MHz) with Date rate (6.5/13/19.5/26/39/52/58.5/65)
Transmit by 802.11n (40MHz) with Date rate (13.5/27/40.5/54/81/108/121.5/135)

Note:

1. The EUT has been set to operate continuously on the lowest, middle and highest operation frequency

Individually, and the eut is operating at its maximum duty cycle>or equal 98%

2. All modes under which configure applicable have been tested and the worst mode test data recording

in the test report, if no other mode data.
3. For Radiated Emission, 3axis were chosen for testing for each applicable mode.

4. The test software is the REALTEK 11n 8822CU which can set the EUT into the individual test modes.
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5. SYSTEM TEST CONFIGURATION
5.1. CONFIGURATION OF EUT SYSTEM
Configure 1:

EUT AE

5.2. EQUIPMENT USED IN EUT SYSTEM

Item Equipment Model No. ID or Specification Remark

1 ac2x2+BT5.0 CM-8822CU PANCMS822CU EUT
USB2.0 module

2 PC Xiaomi Air 13.3 AE

3 Adapter Xiaomi ADC6501TM AE

5.3. SUMMARY OF TEST RESULTS

FCC RULES DESCRIPTION OF TEST RESULT
§15.247 Output Power Compliant
§15.247 6 dB Bandwidth Compliant
§15.247 Conducted Spurious Emission Compliant
§15.247 Maximum Conducted Output Power SPECTRAL Density Compliant
§15.209 Radiated Emission Compliant
§15.247 Band Edges Compliant
§15.207 Line Conduction Emission Compliant
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Test Site

Attestation of Global Compliance (Shenzhen) Co., Ltd

Location

1-2/F, Building 19, Junfeng Industrial Park, Chongqing Road, Heping Community,
Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Designation Number | CN1259

FCC Test Firm

Registration Number

975832

A2LA Cert. No.

5054.02

Description

Attestation of Global Compliance(Shenzhen) Co., Ltd is accredited by A2LA

TEST EQUIPMENT OF CONDUCTED EMISSION TEST

Equipment Manufacturer Model S/N Cal. Date Cal. Due
TEST RECEIVER R&S ESPI 101206 Jun. 11, 2019 Jun. 12, 2020
LISN R&S ESH2-Z5 100086 Aug. 28, 2018 | Aug. 27, 2019
TEST EQUIPMENT OF RADIATED EMISSION TEST
Equipment Manufacturer Model S/IN Cal. Date Cal. Due
TEST RECEIVER R&S ESCI 10096 Jun. 11, 2019 Jun. 12, 2020
EXA Signal Aglient N9O10A MY53470504 | Dec. 20, 2018 | Dec. 19, 2019
Analyzer
Power sensor Aglient U2021XA MY54110007 | Dec. 20, 2018 | Dec. 19, 2019
2.4GHz Fliter Micro-tronics 087 N/A Jun. 11, 2019 | Jun. 12, 2020
Horn antenna SCHWARZBECK BBHA 9170 #768 Sep. 21, 2017 | Sep. 20, 2020
preamplifier Chengyi EMC184045SE 980508 Sep. 21, 2017 | Sep. 20, 2020
Active loop
antenna A.H. SAS-562B N/A May. 26, 2018 | May. 25, 2020
(9K-30MH2z)
Double-Ridged | 1| |NDGREN 3117 00034609 | May. 26, 2018 | May. 25, 2020
Waveguide Horn
Broadband SCHWARZBECK BBV 9718 9718-205 | Sep. 28,2017 | Sep. 27, 2019
Preamplifier
ANTENNA SCHWARZBECK VULB9168 D69250 Sep. 28, 2017 | Sep. 27, 2019




Report No.: AGC02802190501FEQ5
Page 12 of 87

7. OUTPUT POWER
7.1. MEASUREMENT PROCEDURE
For average power test:
1. Connect EUT RF output port to power sensor through an RF attenuator.
2. Connect the power sensor to the PC.
3. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
4. Record the maximum power from the software.
Note : The EUT was tested according to ANSI C63.10 (2013) for compliance to FCC 47CFR 15.247
requirements.

7.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
AVERAGE POWER SETUP

EUT Power Sensor PC
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TEST ITEM OUTPUT POWER
TEST MODE 802.11b with data rate 1
Average Power | Average Power | Average Power . o
Frequency Chain O Chain 1 Total Applicable Limits Pass or Fail
(Erz (dBm) (dBm) (dBm) (EEim)
2.412 17.36 17.28 N/A 30 Pass
2.437 17.12 17.07 N/A 30 Pass
2.462 16.96 17.16 N/A 30 Pass
TEST ITEM OUTPUT POWER
TEST MODE 802.11g with data rate 6
Average Power | Average Power | Average Power : o
Frequency Chain O Chain 1 Total Applicable Limits Pass or Fail
(GH2) (dBm) (dBm) (dBm) (dBm)
2.412 15.91 15.85 N/A 30 Pass
2.437 15.89 15.79 N/A 30 Pass
2.462 15.94 15.80 N/A 30 Pass
TEST ITEM OUTPUT POWER
TEST MODE 802.11n 20 with data rate 6.5
Average Power | Average Power | Average Power : -
Frequency Chain O Chain 1 Total Applicable Limits Pass or Fail
(GH2) (dBm) (dBm) (dBm) (dBm)
2.412 13.73 13.58 16.67 30 Pass
2.437 13.85 13.27 16.58 30 Pass
2.462 13.57 13.34 16.47 30 Pass
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TEST ITEM OUTPUT POWER
TEST MODE 802.11n 40 with data rate 13.5
Average Power | Average Power | Average Power - -
Frequency Chain O Chain 1 Total Applicable Limits Pass or Fail

(GHz) (dBm) (dBm) (dBm) (dBm)
2.422 13.61 13.21 16.42 30 Pass
2.437 13.24 13.19 16.23 30 Pass
2.452 13.01 13.11 16.07 30 Pass
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8. 6 DB BANDWIDTH
8.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
2. Set the EUT Work on the top, the middle and the bottom operation frequency individually.

3. Set SPA Centre Frequency = Operation Frequency, RBW= 100 KHz, VBW =3 X RBW.
4, Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to ANSI C63.10 (2013) for compliance to FCC 47CFR 15.247
requirements.

8.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer
[] @) ©
T

RF Cable

EUT
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TEST ITEM

6DB BANDWIDTH

TEST MODE

802.11b with data rate 11

LIMITS AND MEASUREMENT RESULT

Applicable Limits

Applicable Limits
Test Data (MHz) Criteria
Low Channel 10.10 PASS
>500KHZ Middle Channel 10.11 PASS
High Channel 10.10 PASS
TEST ITEM 6DB BANDWIDTH
TEST MODE 802.11g with data rate 54
LIMITS AND MEASUREMENT RESULT
Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
Low Channel 15.56 PASS
>500KHZ Middle Channel 15.89 PASS
High Channel 15.67 PASS
TEST ITEM 6DB BANDWIDTH
TEST MODE 802.11n 20 with data rate 65
LIMITS AND MEASUREMENT RESULT
Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
Low Channel 16.03 PASS
>500KHZ Middle Channel 16.88 PASS
High Channel 15.90 PASS
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TEST ITEM

6DB BANDWIDTH

TEST MODE

802.11n 40 with data rate 135

LIMITS AND MEASUREMENT RESULT

Applicable Limits

Applicable Limits

Test Data (MHz) Criteria
Low Channel 35.46 PASS
>500KHZ Middle Channel 35.88 PASS
High Channel 35.13 PASS




Report No.: AGC02802190501FEQ5
Page 18 of 87

802.11b TEST RESULT
TEST PLOT OF BANDWIDTH FOR LOW CHANNEL

e Keysight Spectrum Analyzer - Occupied BW = B |
7 RF [ | SENSE:INT] | ALIGN AUTO |
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 20 dB Radio Device: BTS

Mkr1 2.41101 GHz

Ref 20.00 dBm

Center 2.412 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms CF Step

Man
Occupied Bandwidth Total Power 16.6 dBm

14.511 MHz

Transmit Freq Error -4.055 kHz % of OBW Power 99.00 %
x dB Bandwidth 10.10 MHz x dB -6.00 dB

MSG STATUS

TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL

= Keysight Spectrum Analyzer - Occupied BW (= =R =
[ SENSE:INT] | ALIGN AUTO |
Center Freq: 2.437000000 GHz Radio Std: None Frequency
= Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 2.43652 GHz

Ref 20.00 dBm

2.437000000 GHz

CF Step

Center 2.437 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 16.0 dBm
14.607 MHz

Transmit Freq Error 16.111 kHz % of OBW Power 99.00 %

x dB Bandwidth 10.11 MHz x dB -6.00 dB

MSG STATUS
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TEST PLOT OF BANDWIDTH FOR HIGH CHANNEL

= Keysight Spectrum Analyzer - Occupied BW (= =R =
{ RF [ [ SENSE:INT] | ALIGN AUTO |
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radic Std: None Frequency
= Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 2.46101 GHz

Ref 20.00 dBm

2.462000000 GHz

Center 2.462 GHz
#Res BW 100 kHz #/BW 300 kHz

Occupied Bandwidth Total Power 15.8 dBm
14.579 MHz

Transmit Freq Error -31.700 kHz % of OBW Power 99.00 %

x dB Bandwidth 10.10 MHz x dB -6.00 dB

MSG STATUS

802.11g TEST RESULT
TEST PLOT OF BANDWIDTH FOR LOW CHANNEL

o Keysight Spectrum Analyzer - Occupied BW

] RE [ | SENSE:INT] | ALIGN AUTO |
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radioc Device: BTS

Mkr1 2.41329 GHz

Ref 20.00 dBm

Center 2412 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms CRSIen

Occupied Bandwidth Total Power 14.5 dBm
16.319 MHz

Transmit Freq Error 6.400 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.56 MHz x dB -6.00 dB
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TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL

o Keysight Spectrum Analyzer - Occupied BW | |
[ SENSE:INT] | ALIGN AUTO |

: RF s
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
— ) Trig: Free Run Avg|Hold:>10/10

#IFGain:Low " sAtten: 30 dB Radio Device: BTS

Mkr1 2.43826 GHz
Ref2000dBm ______ -1.2973dBm

Center Freq
2.437000000 GHz

Center 2.437 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 16.0 dBm
16.337 MHz Freq Offset

Transmit Freq Error 22 414 kHz % of OBW Power 99.00 % aHz
x dB Bandwidth 15.89 MHz x dB -6.00 dB

MSG STATUS

TEST PLOT OF BANDWIDTH FOR HIGH CHANNEL

' Keysight Spectrum Analyzer - Occupied BW =l =]
| SENSE:INT] | ALIGN AUTO |
Center Freq: 2.462000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 2.46326 GHz
Ref2000dB0 -1.7991dBm

Center Freq
2.462000000 GHz

Center 2.462 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms ERSIER

Occupied Bandwidth Total Power 15.6 dBm

16.330 MHz

Transmit Freq Error 4.840 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.67 MHz x dB -6.00 dB

IM SG STATUS
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802.11n (20) TEST RESULT
TEST PLOT OF BANDWIDTH FOR LOW CHANNEL

' Keysight Spectrum Analyzer - Occupied BW =l =]
, AC | SENSE:INT] | ALIGN AUTO |
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 2.41326 GHz

Ref 20.00 dBm

2.412000000 GHz

Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 13.6 dBm

17.526 MHz

Transmit Freq Error 6.373 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.03 MHz x dB -6.00 dB

IM SG STATUS

TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL

o Keysight Spectrum Analyzer - Occupied BW

] RE [ | SENSE:INT] | ALIGN AUTO |
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radioc Device: BTS

Mkr1 2.43826 GHz

Ref 20.00 dBm

Center 2437 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms CRSIen

Occupied Bandwidth Total Power 12.8 dBm
17.544 MHz

Transmit Freq Error 10.153 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.88 MHz x dB -6.00 dB
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TEST PLOT OF BANDWIDTH FOR HIGH CHANNEL

= Keysight Spectrum Analyzer - Occupied BW (= =R =
{ RF [ [ SENSE:INT] | ALIGN AUTO |
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radic Std: None Frequency
= Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 2.46326 GHz

Ref 20.00 dBm

2.462000000 GHz

Center 2.462 GHz
#Res BW 100 kHz #/BW 300 kHz

Occupied Bandwidth Total Power 12.9 dBm
17.526 MHz

Transmit Freq Error 1.351 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.90 MHz x dB -6.00 dB

MSG STATUS

802.11n (40) TEST RESULT
TEST PLOT OF BANDWIDTH FOR LOW CHANNEL

o Keysight Spectrum Analyzer - Occupied BW

] RE [ | SENSE:INT] | ALIGN AUTO |
Center Freq 2.422000000 GHz Center Freq: 2.422000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radioc Device: BTS

Mkr1 2.41576 GHz

Ref 20.00 dBm

Center 2422 GHz Span 60 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms CRSIen

Occupied Bandwidth Total Power 11.5 dBm
35.890 MHz

Transmit Freq Error -16.345 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.46 MHz x dB -6.00 dB
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TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL

o Keysight Spectrum Analyzer - Occupied BW | |
[ SENSE:INT] | ALIGN AUTO |

: RF s
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
— ) Trig: Free Run Avg|Hold:>10/10

#IFGain:Low " sAtten: 30 dB Radio Device: BTS

Mkr1 2.43448 GHz
Ref 2000dBM  -94745dBm

Center Freq
2.437000000 GHz

Center 2.437 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms|

Occupied Bandwidth Total Power 11.1 dBm
35.994 MHz Freq Offset

Transmit Freq Error 5.280 kHz % of OBW Power 99.00 % aHz
x dB Bandwidth 35.88 MHz x dB -6.00 dB

MSG STATUS

TEST PLOT OF BANDWIDTH FOR HIGH CHANNEL

' Keysight Spectrum Analyzer - Occupied BW =l =]
| SENSE:INT] | ALIGN AUTO |
Center Freq: 2.452000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 2.45698 GHz

Ref 20.00 dBm

2.452000000 GHz

Center 2.452 GHz Span 60 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms ERSIER

Occupied Bandwidth Total Power 11.2 dBm

35.860 MHz

Transmit Freq Error 956 Hz % of OBW Power 99.00 %
x dB Bandwidth 35.13 MHz x dB -6.00 dB

IM SG STATUS




Report No.: AGC02802190501FEQ5
Page 24 of 87

9. CONDUCTED SPURIOUS EMISSION
9.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2, Set the EUT Work on the top, the middle and the bottom operation frequency individually.

3. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to ANSI C63.10 (2013) for compliance to FCC 47CFR 15.247
requirements. Owing to satisfy the requirements of the number of measurement points, we set the
RBW=1MHz, VBW >RBW, scan up through 10th harmonic, and consider the tested results as the
worst case, if the tested results conform to the requirement, we can deem that the real tested
results(set the RBW=100KHz, VBW >RBW) are conform to the requirement.

9.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

The same as described in section 8.2.

9.3. MEASUREMENT EQUIPMENT USED

The same as described in section 6.

9.4. LIMITS AND MEASUREMENT RESULT

LIMITS AND MEASUREMENT RESULT

Measurement Result
Applicable Limits —
Test Data Criteria
In any 100 KHz Bandwidth Outside the At least -30dBc than the limit
frequency band in which the spread spectrum Specified on the BOTTOM PASS
intentional radiator is operating, the radio frequency Channel
power that is produce by the intentional radiator
shall be at least 30 dB below that in 100KHz
bandwidth within the band that contains the highest
level of the desired power. At least -30dBc than the limit PASS
In addition, radiation emissions which fall in the Specified on the TOP Channel
restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified
in§15.209(a))
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TEST PLOT OF OUT OF BAND EMISSIONS WITH THE WORST CASE
OF 802.11b FOR MODULATION IN LOW CHANNEL

' Keysight Spectrum Analyzer - Swept SA

EE=
Peak Search

SENSE:INT] ALIGN AUTO

Avﬁ Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
NextPeak
10 gBidw Ref 20.00 dBm . ——
Next Pk Right
e
Next Pk Left

- mmmwuwmmnmwmmmmmmmm'-'wmmwr-"w"vmm

Start 0.0300 GHz Stop 1.0000 GHz
#VBW 300 kHz Sweep 93.33 ms (40000 pts

EE=
Peak Search

' Keysight Spartrum Ana\yzer SweptSA

SENSE:INT] ALIGN AUTO

Marker 1 2. 398214955374 GHz . Avg Type: Log-Pwr

PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
NextPeak
10 dBidiv.  Ref 20.00 dBm . ——
Log
Next Pk Right
|
Next Pk Left

Stop 2.4000 GHz
#VBW 300 kHz Sweep 136.0 ms (40000 pts
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o Keysight Spectrum Analyzer - Swept SA = =R
| RF | Q  AC | SENSE:INT| ALIGN AUTO Peak S h

Marker 1 24.165179891997 GHz . Avg Type: Log-Pwr gt aearc

PNO: Fast ) Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 30 dB

Mkr1 24.165 2 GHZ] LD
10 gBidiv Ref 20.00 dBm -48.480 dBm ——
Next Pk Left

Stop 25.00 GHz
#/BW 300 kHz Sweep 2.152 s (40000 pts

IM SG STATUS

TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11b FOR MODULATION IN MIDDLE CHANNEL

' Keysight Spectrum Analyzer - Swept SA

EE=
Peak Search

RF 2 AC SENSE:INT] ALIGN AUTO [
Marker 1 860.365009125 MHz . Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

=

NextPeak
|
Next Pk Right
e

Next Pk Left

TS TRRETY 7T T 1 (T PR Y S TTR e PRTYUeTF P YNY REYPRAOT PR STV PIY THRE e [T v o e g

Start 0.0300 GHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40000 pts




Report No.: AGC02802190501FE05

Page 27 of 87

e Keysight Spectrum Analyzer - Swept SA

RF | Q  AC SENSE:INT] | ALIGN AUTO
Marker 1 2.400000000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

10 gBIdw Ref 20.00 dBm

L e D T

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 136.0 ms (40000 pts

EE=
Peak Search

NextPeak
|
Next Pk Right
e

Next Pk Left

' Keysight Spartrum Analyzer - SweptSA

| ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

SENSE:INT]

10 gBIdw Ref 20.00 dBm

B I T
e i s g

bk

Stop 25.00 GHz
#/BW 300 kHz Sweep 2.152 s (40000 pts

EE=

Peak Search

NextPeak

|
Next Pk Right
e

Next Pk Left
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OF 802.11b FOR MODULATION IN HIGH CHANNEL

. Keysight Spectrum Analyzer - Swept SA

SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr

Avg[Hold:>100/100

RF AC
Marker 1 234.214355359 MHz

PNO: Fast () Trig: Free Run
IFGain:Low Atten: 30 dB

Mkr1 234.214 MHz

TIOR3 1A T Y TOYAPTIEY WIS IV Y| PO XN 71 PRI RYTIN f FYNT IYPORY W11 YTT W JOM | FVE- AT Vs

Stop 1.0000 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40000 pts

=& | |

NextPeak
||
Next Pk Right
||

Next Pk Left

. Keysight Spectrum Analyzer - Swept SA
RF 50 Q AC
Marker 1 2.381974549364 GHz )
PNO: Fast L, 1rig: Free Run
IFGain:Low Atten: 30 dB

SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr

Avg[Hold:>100/100

Mkr1 2.381 975 GHz

Stop 2.4000 GHz
Sweep 136.0 ms (20000 pts

#VBW 300 kHz

=& | |

NextPeak
||
Next Pk Right
||

Next Pk Left

Mkr—CF
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o Keysight Spectrum Analyzer - SweptSA ===
[ R’ | [ sENsEaNT] ALIGN AUTO
Peak Search

Marker 1 24. 87277594465 GHz . Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 30 dB

Mkr1 24.872 8 GHz NextPeak
10 gBiciy__Ref 20.00 dBm 47 611 dBra |

Next Pk Right
e

Next Pk Left

Stop 25.00 GHz
#/BW 300 kHz Sweep 2.152 s (40000 pts

STATUS

TEST PLOT OF OUT OF BAND EMISSIONS WITH THE WORST CASE
OF 802.11g FOR MODULATION IN LOW CHANNEL

EE=

' Keysight Spartrum Ana\yzer SweptSA

[ SENSE:INT] ALIGN AUTO | e "
Marker 1 871 568789220 MHz ) Avg Type: Log-Pwr eak Searc
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 30 dB

NextPeak
10 dBidiv.  Ref 20.00 dBm . ——
Log

Next Pk Right
e

Next Pk Left

Mmmmwmww‘mwm|mmm‘ hitsunsiAns

Start 0.0300 GHz Stop 1.0000 GHz
#VBW 300 kHz Sweep 93.33 ms (40000 pts
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o Keysight Spectrum Analyzer - Swept SA ===
[ [500 SENSE:INT] ALIGN AUTO

RF ) AC [
Marker 1 2.399859996500 GHz ) Avg Type: Log-Pwr [Pl Szl
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
NextPeak
10 dBidiv  Ref 20.00 dBm ; ——
Log
Next Pk Right
|
Next Pk Left

PR TR I AFT Y KT RTTR FTHP T T PP TPeTs g o -l

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 136.0 ms (40000 pts

o Keysight Spartrum Analyzer - SweptSA ===

SENSE:INT| ALIGN AUTO
Avg Type: Log-Pwr Peak Search

PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

NextPeak
10 dBidiv.  Ref 20.00 dBm . ——
Log

Next Pk Right
e

Next Pk Left

WY POPTIPUIPTRRER T WY
Mﬂ"--

Stop 25.00 GHz
#/BW 300 kHz Sweep 2.152 s (40000 pts
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TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11g FOR MODULATION IN MIDDLE CHANNEL

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] ALIGN AUTO

Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Peak Search

10 gBIdw Ref 20.00 dBm

B T Ty PP Py Y WO 0 AT S BP0 T YT Yo TR e W g

Stop 1.0000 GHz
#VBW 300 kHz Sweep 93.33 ms (40000 pts

Stal‘t 0.0300 GHz

NextPeak
|
Next Pk Right

Next Pk Left

IM SG STATUS

' Keysight Spartrum Ana\yzer SweptSA

SENSE:INT] ALIGN AUTO

Marker 1 2. 398879971999 GHz . Avg Type: Log-Pwr
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

10 gBIdw Ref 20.00 dBm

B e L e U

Stal‘t 1.0000 GHz

EE=
Peak Search

NextPeak
|
Next Pk Right
e

Next Pk Left

Stop 2.4000 GHz
#VBW 300 kHz Sweep 136.0 ms (40000 pts

IM SG STATUS
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= Keysight Spectrum Analyzer - Swept SA

EE=

RF 2 AC | SENSE:INT] ALIGN AUTO

Marker 1 24. 486610965274 GHz . Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 30 dB

Peak Search

10 gBIdw Ref 20.00 dBm

#/BW 300 kHz

Stop 25.00 GHz
Sweep 2.152 s (40000 pts

NextPeak
|
Next Pk Right

Next Pk Left

IM SG STATUS

TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11g FOR MODULATION IN HIGH CHANNEL

. Keysight Spectrum Ana\yzer SWEpt SA

SENSE:INT] ALIGN AUTO

Avg Type: Log-Pwr

PNO: Fast L, Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 30 dB

10 dBidiv Ref 20.00 dBm

#VBW 300 kHz

Sweep 93.33 ms (40000 pts

=& | |

NextPeak
||
Next Pk Right
||

Next Pk Left

IM SG STATUS
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o Keysight Spectrum Analyzer - Swept SA ===
[ [ SENSE:INT] ALIGN AUTO |
Peak Search

[ RF AC
Marker 1 2.382009550239 GHz

Avg Type: Log-Pwr
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
NextPeak
|
Next Pk Right
e
Next Pk Left

EE=

SENSE:INT| ALIGN AUTO
Avg Type: Log-Pwr Peak Search

PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

NextPeak
|
Next Pk Right
e

Next Pk Left

Stop 25.00 GHz
#/BW 300 kHz Sweep 2.152 s (40000 pts
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ST CASE

OF 802.11n20 FOR MODULATION IN LOW CHANNEL

' Keysight Spectrum Analyzer - Swept SA

EE=

SENSE:INT] | ALIGN AUTO
Avg Type: Log-Pwr

Avg|Hold:>100/100

1 Trig: Free Run

PNO: Fast )
IFGainiLow — Atten: 30 dB

Peak Search

Ref 20.00 dBm

10 dBidiv
Log

Bl YO P [ QT R 171 ¥ Ty TACPTY AP TIY FP 3 1Y A PP I Ty TS T RO - e A1 T e e

Stal‘t 0.0300 GHz Stop 1.0000 GHz

#VBW 300 kHz Sweep 93.33 ms (40000 pts

NextPeak
|
Next Pk Right
e

Next Pk Left

IM SG STATUS

' Keysight Spartrum Ana\yzer SweptSA

EE=

SENSE:INT] | ALIGN AUTO
Avg Type: Log-Pwr

Avg|Hold:>100/100

Marker 1 2.400000000000 GHz
Faiow

7 Trig: Free Run
Atten: 30 dB

Peak Search

10 gBIdw Ref 20.00 dBm

Y

ane mmmmmwwmmm'wmww -

Stal‘t 1.0000 GHz Stop 2.4000 GHz

#VBW 300 kHz Sweep 136.0 ms (40000 pts

NextPeak
|
Next Pk Right
e

Next Pk Left

IM SG STATUS
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' Keysight Spectrum Analyzer - Swept SA

RF 2 AC SENSE:INT] ALIGN AUTO

Avﬁ Type: Log-Pwr

Marker 24.41896849921 GHz
Avg|Hold:>100/100

PNO: Fast L, T1rig: Free Run
IFGain:Low Atten: 30 dB

Mkr1 24.418 5 GHz

10 dBidiv  Ref 20.00 dBm
Log

-48.965 dBm

#/BW 300 kHz

Stop 25.00 GHz

Sweep 2.152 s (40000 pts

==

Peak Search
NextPeak
e s |
Next Pk Right

Next Pk Left

STATUS

TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11n20 FOR MODULATION IN MIDDLE CHANNEL

. Keysight Spectrum Analyzer - Swept SA

RF 500Q AC SENSE:INT] ALIGN AUTO

Avg Type: Log-Pwr

Marker 1 816.689667242 MHz
Avg[Hold:>100/100

PNO: Fast () Trig: Free Run
IFGain:Low Atten: 30 dB

10 dBidiv - Ref 20.00 dBm
Log

600 I TS JEPY oYY o8 TPPSAY P ROYY FTRPH Py Y T R TYPRWTR TRy TOWPPERFTeYETo e o 71 717 (8 A e

#VBW 300 kHz

Stop 1.0000 GHz
Sweep 93.33 ms (20000 pts

=& | |

NextPeak
||
Next Pk Right
||

Next Pk Left

STATUS
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EE=

' Keysight Spectrum Analyzer - Swept SA
- Bl

[ RF 2 AC
Marker 1 2.400000000000 GHz

PNO: Fast )

IFGain:Low

ALIGN AUTO

Avd Type: Log-Pwr Peak Search

Avg|Hold:>100/100

10 gBIdw Ref 20.00 dBm

WWWWW-MWMWHM e

Start 1.0000 GHz

#Res BW 100 kHz #/BW 300 kHz

NextPeak
|
Next Pk Right
e

Next Pk Left

Stop 2.4000 GHz
Sweep 136.0 ms (40000 pts

' Keysight Spartrum Analyzer - SweptSA

EE=

PNO: Fast L,

IFGain:Low

ALIGN AUTO
Avg Type: Log-Pwr Peak Search

Avg|Hold:>100/100

10 gBIdw Ref 20.00 dBm

#/BW 300 kHz

NextPeak
|
Next Pk Right

Next Pk Left

Stop 25.00 GHz
Sweep 2.152 s (40000 pts

STATUS
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TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE

OF 802.11n20 FOR MODULATION IN HIGH CHANNEL

. Keysight Spectrum Analyzer - Swept SA
RF 500 AC
Marker 1 329.373734343 MHz

PNO: Fast L,
IFGain:Low

ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>100/100

SENSE:INT]

) Trig: Free Run
Atten: 30 dB

Mkr1 329.374 MHz

TSP} REFF -~ R T F¥IRRTTYYG A RSP TH R PR T T NJPYR PR oY T (P {17 T e e e i ey oy

Stop 1.0000 GHz

#VBW 300 kHz Sweep 93.33 ms (40000 pts

=& | |

NextPeak
||
Next Pk Right
||

Next Pk Left

. Keysight Spectrum Analyzer - Swept SA
RF Q AC
Marker 1 2.387539688492 GHz

PNO: Fast L,
IFGain:Low

ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>100/100

SENSE:INT]

) Trig: Free Run
Atten: 30 dB

Mkr1 2.387 540 GHz

Stop 2.4000 GHz
Sweep 136.0 ms (20000 pts

#VBW 300 kHz

=& | |

NextPeak
||
Next Pk Right
||

Next Pk Left

Mkr—CF
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' Keysight Spectrum Analyzer - SweptSA
[ RE [ 508
Marker 1 24. 585686042151 GHz

PNO: Fast (]
IFGain:Low

SENSE:INT] | ALIGN AUTO [
Avg Type: Log-Pwr

Avg|Hold:>100/100

7 Trig: Free Run
Atten: 30 dB

Mkr1 24.585 7 GHz,

EOgBidw Ref 20.00 dBm -48.812 dBm

---

i
.

Stop 25.00 GHz

#/BW 300 kHz Sweep 2.152 s (40000 pts

EE=

Peak Search

NextPeak
|
Next Pk Right
e

Next Pk Left

STATUS

TEST PLOT OF OUT OF BAND EMISSIONS WITH THE WORST CASE
OF 802.11n40 FOR MODULATION IN LOW CHANNEL

' Keysight Spartrum Ana\yzer SweptSA

SENSE:INT]

| ALIGN AUTO |
Avg Type: Log-Pwr
Avg|Hold:>100/100

Marker 1 731 060776519 MHz )
1 Trig: Free Run

PNO: Fast )
IFGainiLow — Atten: 30 dB

10 gBIdw Ref 20.00 dBm

o memmmmmnmwwm““”mw ""”’""'"““""

Stal‘t 0.0300 GHz Stop 1.0000 GHz

#VBW 300 kHz Sweep 93.33 ms (40000 pts

==
Peak Search

NextPeak
e s |
Next Pk Right

Next Pk Left

IM SG STATUS
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o Keysight Spectrum Analyzer - Swept SA EE=
[ RF ] AC SENSE:INT| ALIGN AUTO eI

Marker 1 2.399964999125 GHz . Avg Type: Log-Pwr gt aearc

PNO: Fast (5 1rig: FreeRun Avg|Hold:>100/100

d !
IFGain:Low Atten: 30 dB
NextPeak
10 dBidiv. - Ref 20,00 dBm . |
og

Next Pk Right

Next Pk Left

mwm’mmmlwmlmvwm itttk

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 136.0 ms (40000 pts
IMSG STATUS
o Keysight Spartrum Analyzer - SweptSA = =R
| SENSE:INT| ALIGN AUTO
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100 i
IFGain:Low Atten: 30 dB
NextPeak
10 dBidiv. - Ref 20.00 dBm . e |
Log
Next Pk Right
e
Next Pk Left

Stop 25.00 GHz
#/BW 300 kHz Sweep 2.152 s (40000 pts

IM SG STATUS
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TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11n40 FOR MODULATION IN MIDDLE CHANNEL

— Keysight Spectrum Analyzer - Swapt SA

RE 50 ¢ SENSE:INT] ALIGN AUTO
Marker 1 788. 243706093 MHz ] Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

[ | |

Mkr1 788.244 MHz NextPeak
10 deidiv. Ref 20.00 dBm : |

Next PK Right
|

Next Pk Left

ATy T T 0 Y I VR U DY 0 PN OPY |1 MY UMY Y N (IR T P 18 IR £ . I o7 1.1 R -y mpr o

Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40000 pts

— Keysight SpEEtrum Ana\yzer Swapt SA

AC SENSE:INT] ALIGN AUTO
Marker 1 2. 395184904623 GHz ] Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

[ | |

Mkr1 2.396 185 GHz NextPeak
10 gBidiv__Ref 20.00 dBm _ |

Next PK Right
|

Next Pk Left

Mkr—CF

o MWMW[WMWWW!MW mnwrnrrru

Stop 2.4000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 136.0 ms (40000 pts

IMEG
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o Keysight Spectrum Analyzer - SweptSA = =R
| RF | 500 [ SENSE:INT] ALIGN AUTO erT e =
Marker 1 24. 984800982525 GHz . Avg Type: Log-Pwr gt aearc
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Mkr1 24.984 8 GHz NextPeak
19 dBidiv Ref 20.00 dBm -48.565 dBm ——

Next Pk Right

Next Pk Left

NPT U

Stop 25.00 GHz
#/BW 300 kHz Sweep 2.152 s (40000 pts

IM SG STATUS

TEST PLOT OF OUT OF BAND EMISSIONS THE WORST CASE
OF 802.11n40 FOR MODULATION IN HIGH CHANNEL

' Keysight Spectrum Analyzer - Swept SA
RF 500 AC SENSE:INT] ALIGN AUTO
Marker 1 792.099552489 MHz ) Avg Type: Log-Pwr
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

=& | |

Mkr1 792.100 MHz NextPeak
10 deidiv. Ref 20.00 dBm . |

Next PK Right
|

Next Pk Left

Mkr—CF

B Y O O Y W T W PP I W X F Y YA AU RN AP YR i s e[| SEa e oW A BT

Stop 1.0000 GHz
#VBW 300 kHz Sweep 93.33 ms (40000 pts
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o Keysight Spectrum Analyzer - Swept SA = =R
| RF | Q  AC SENSE:INT] ALIGN AUTO Peak S h
Marker 1 2.381974549364 GHz . Avg Type: Log-Pwr gt aearc
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Mkr1 2.381 975 GHz] AT
10 gBidw Ref 20.00 dBm -57.493 dBm ——
Next Pk Right
|
Next Pk Left

mwmnmmmpmwmwwww st

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 136.0 ms (40000 pts
IMSG STATUS
[l & )
SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr Peak Search
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
NextPeak
10 dBidiv.  Ref 20.00 dBm . ——
Log

Next Pk Right
e

Next Pk Left

A g
. -

Stop 25.00 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 2.152 s (40000 pts

IM SG STATUS

Note: Two transmit chains had been tested, the chain 0 was the worst case and record in the test report.
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10. MAXIMUM CONDUCTED OUTPUT POWER SPECTRAL DENSITY

10.1 MEASUREMENT PROCEDURE
(). Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
(2). Set the EUT Work on the top, the middle and the bottom operation frequency individually.
(3). Set SPA Trace 1 Max hold, then View.

Note: The method of AVGPSD-1 in the ANSI C63.10 (2013) item 10.3 was used in this testing.

10.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
Refer To Section 8.2.

10.3 MEASUREMENT EQUIPMENT USED
Refer To Section 6.

10.4 LIMITS AND MEASUREMENT RESULT

TEST ITEM POWER SPECTRAL DENSITY
TEST MODE 802.11b with data rate 1
Power density | Power density | Power density il
Channel No. Chain 0 Chain 1 Total Result
(dBm/20kHz) | (dBm/20kHz) | (dBm/20kHz) (dBm/3kHz)
Low Channel -5.934 -5.716 N/A 8 Pass
Middle Channel -6.881 -6.334 N/A 8 Pass
High Channel -5.988 -6.247 N/A 8 Pass
TEST ITEM POWER SPECTRAL DENSITY
TEST MODE 802.11g with data rate 6
Power density | Power density | Power density LAt
Channel No. Chain O Chain 1 Total Result
(dBm/20kHz) | (dBm/20kHz) | (dBm/20kHz) (dBm/3kHz)
Low Channel -8.401 -8.392 N/A 8 Pass
Middle Channel -8.932 -8.969 N/A 8 Pass
High Channel -8.879 -8.833 N/A 8 Pass
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TEST ITEM POWER SPECTRAL DENSITY
TEST MODE 802.11n 20 with data rate 6.5
Power density | Power density | Power density LAl
Channel No. Chain O Chain 1 Total Result
(dBm/20kHz) | (dBm/20kHz) | (dBm/20kHz) (dBm/3kHz)
Low Channel -9.686 -9.740 -6.703 8 Pass
Middle Channel -10.457 -10.475 -7.456 8 Pass
High Channel -10.112 -10.120 -7.106 8 Pass
TEST ITEM POWER SPECTRAL DENSITY
TEST MODE 802.11n 40 with data rate 13.5
Power density | Power density | Power density L
Channel No. Chain 0 Chain 1 Total Result
(dBm/20kHz) | (dBm/20kHz) | (dBm/20kHz) (dBm/3kHz)
Low Channel -13.663 -13.744 -10.693 8 Pass
Middle Channel -14.102 -14.097 -11.089 8 Pass
High Channel -13.896 -13.844 -10.860 8 Pass
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802.11b TEST RESULT AT CHAIN O
TEST PLOT OF SPECTRAL DENSITY FOR LOW CHANNEL

' Keysight Spectrum Analyzer - Swept SA ===
RF 500Q AC SENSE:INT] ALIGN AUTO
Marker 1 2.410226580665 GHz ) Avg Type: RMS
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
NextPeak
|
- Next Pk Right
- e
- Next Pk Left
m

B

A
e T
ik 1EENEEEN

Span 30.00 MHz
#VBW 62 kHz* Sweep 93.33 ms (40000 pts

IM SG STATUS

TEST PLOT OF SPECTRAL DENSITY FOR MIDDLE CHANNEL

' Keysight Spectrum Analyzer - Swept SA =R
RF 50 Q AC SENSE:INT] ALIGN AUTO
Marker 1 2.438773419335 GHz ) Avg Type: RMS
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Mkr1 2.438 773 4 GHz Next Real
6881 dBm —
Next PK Right
= |
Next Pk Left

#VBW 62 kHz* Sweep 93.33 ms (40000 pts

IM SG STATUS
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TEST PLOT OF SPECTRAL DENSITY FOR HIGH CHANNEL

o Keysight Spectrum Analyzer - Swept SA ===

RF Q  AC | SENSE:INT| ALIGN AUTO | Peak S h

Marker 1 2.461220355509 GHz . Avg Type: RMS gt aearc

PNO: Fast L) Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 30 dB

Mkr1 2.461 220 4 GHZ] AT
10 gBidiv Ref 20.00 dBm -5.988 dBm ——
I | -
it i ]r ks il W L

R R S Y

Span 30.00 MHz
#VBW 62 kHz* Sweep 93.33 ms (40000 pts

IM SG STATUS

802.11b TEST RESULT AT CHAIN 1
TEST PLOT OF SPECTRAL DENSITY FOR LOW CHANNEL

' Keysight Spectrum Analyzer - Swept SA =R
RF 50 Q AC SENSE:INT] ALIGN AUTO
Marker 1 2.411359108978 GHz ) Avg Type: RMS
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Mkr1 2.411 359 1 GHz Next Real
.76 B ———
Next PK Right
= |
Next Pk Left

#VBW 62 kHz* Sweep 93.33 ms (40000 pts

IM SG STATUS
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TEST PLOT OF SPECTRAL DENSITY FOR MIDDLE CHANNEL

o Keysight Spectrum Analyzer - Swept SA ===

RF Q  AC | SENSE:INT| ALIGN AUTO | Peak S h
Marker 1 2.436355358884 GHz . Avg Type: RMS gt aearc
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Mkr1 2.436 355 4 GHZ] AT
10 gBidiv Ref 20.00 dBm -6.334 dBm ——
I | -
’1
Next Pk Left

N
A8 IR R Y
|

Span 30.00 MHz
#VBW 62 kHz* Sweep 93.33 ms (40000 pts

IM SG STATUS

TEST PLOT OF SPECTRAL DENSITY FOR HIGH CHANNEL

o Keysight Spectrum Analyzer - Swept SA EE
[ [50Q AC [ SENSE:INT] ALIGN AUTO |
894247 GHz Avg Type: RMS [Pl Szl
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Mkr1 2.462 769 9 GHz NextPeak
10 gBidis__Ref 20.00 dBm 6947 dBm |

Next Pk Left

Span 30.00 MHz
#VBW 62 kHz* Sweep 93.33 ms (40000 pts

IM SG STATUS
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802.11g TEST RESULT AT CHAIN O
TEST PLOT OF SPECTRAL DENSITY FOR LOW CHANNEL

' Keysight Spectrum Analyzer - Swept SA =R
RF 50 Q 4 SENSE:INT] ALIGN AUTO
Marker 1 2.408248781 ) Avg Type: RMS
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Mkr1 2.408 248 8 GHz Next Real
E%gBidiv Ref 20.00 dBm -8.401 dBm ——
100 - Next Pk Right
o - = |
0.00
- Next Pk Left
0.0

-40.0

INNEEED
HER-NEEEEE

TE

#VBW 62 kHz*

LR

R
A
L F

Span 30.00 MHz
Sweep 93.33 ms (40000 pts

IMEG

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR MIDDLE CHANNEL

' Keysight Spectrum Analyzer - Swept SA =R
RF 50 Q AC SENSE:INT] ALIGN AUTO
Marker 1 2.433246531163 GHz ) Avg Type: RMS
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Mkr1 2.433 246 5 GHz Next Real
E%gBidiv Ref 20.00 dBm -8.932 dBm ——
100 Next Pk Right
o = |
0.00
Next Pk Left
0.0

-40.0

.=
=
=

A AEENED
EERCYEEEED

#VBW 62 kHz*

Sweep 93.33 ms (40000 pts

IMEG

STATUS
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TEST PLOT OF SPECTRAL DENSITY FOR HIGH CHANNEL

o Keysight Spectrum Analyzer - Swept SA = =R
RE___[50Q AC [ SENSE:INT] [ ALIGN AUTO | e =
Marker 1 2.458246531163 GHz . Avg Type: RMS gt aearc
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Mkr1 2.458 246 5 GHz NEXIEEnic
10 dBidiv Ref 20.00 dBm -8.879 dBm ——

Span 30.00 MHz
Sweep 93.33 ms (40000 pts

STATUS

#VBW 62 kHz*

802.11g TEST RESULT AT CHAIN 1
TEST PLOT OF SPECTRAL DENSITY FOR LOW CHANNEL

' Keysight Spectrum Analyzer - Swept SA =R
RF 50 Q AC SENSE:INT] ALIGN AUTO
Marker 1 2.408247281182 GHz ) Avg Type: RMS
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Mkr1 2.408 247 3 GHz Next Real
8392 dBm —
- = |
- Next Pk Left

=T

A
_ 4

Mk
-
-
.
.
-
o

Span 30.00 MHz
Sweep 93.33 ms (40000 pts

STATUS

#VBW 62 kHz*




Report No.: AGC02802190501FE05
Page 50 of 87

TEST PLOT OF SPECTRAL DENSITY FOR MIDDLE CHANNEL

o Keysight Spectrum Analyzer - Swept SA ===
[ RF__ 500 AC [ sENsEaNT] ALIGN AUTO |

Marker 1 2.433248031201 GHz ] Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Mkr1 2.433 248 0 GHZ NextPeak
10 gBidiv Ref 20.00 dBm -8.969 dBm — |

S R
S R I 1

Span 30.00 MHz
#VBW 62 kHz* Sweep 93.33 ms (40000 pts

IM SG STATUS

TEST PLOT OF SPECTRAL DENSITY FOR HIGH CHANNEL

o Keysight Spectrum Analyzer - Swept SA ===
[ RF__ 500 AC [ sENsEaNT] ALIGN AUTO |

Marker 1 2.458248031201 GHz ] Avg Type: RMS Peak Search
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Mkr1 2.458 248 0 GHZ NextPeak
10 gBidiv Ref 20.00 dBm -8.833 dBm — |

W -

Span 30.00 MHz
#VBW 62 kHz* Sweep 93.33 ms (40000 pts

IM SG STATUS




